135" Meeting of State Level Expert Appraisal Commitiee - | held or

L 21 22 & 23" September, 2016

The 135" Meeting of State Level Expert Appraisal Committee - 1

held on 215, 227! & 23" September, 2016 at Parishad Sabhagraha,

Hall no. 3 & 4, 7" Floor, Main Building, Mantralaya, Mumbai- 400

032.

The following members were present for the Commiitee meeting:

Shri. T. C. Benjamin Chairman 21,22 & 23" Sept. 2016
Prof. (Dr.) Bhaskar N. Thorat Member 21 Sept. 2016

Shri. Chandrakant [. Sambutwad | Member 21, 22 & 23 Sept. 2016
Prof. (Dr.) Ramesh Dod Member 218,227 & 237 Sept. 2016
Shri. D A Hiremath Member absent

Shri. Madan M. Kulkarni Member 21 & 239 Sept. 2016
Shri. Balbir H. Sehgal Member 21, 220 & 23 Sept. 2016
[...]
135" Meeting of State Level Expert Appraisal Committee - 1 held on 21 22™ & 23" September, 2016

3. A detailed presentation was made on Risk Assessment and Risk Mitigation. There is a
contingency of off-site emergency, hence hazard management plan shall be shared with the
District Administration in case of accidents. Diagram enclosed in the Anrnexure 17.1 gives the
layout of the plot with the all hazard management facilities. Maharashtra Pollution Control
Board (MPCB) should verify the provision of these facilities before granting Consent to
Operate.

4. Effluent management envisages segregation of streams into High COD/TDS and Low
COD/TDS streams. The former stream will be subjected to pre-treatment with Phenton /
Hydrogen Peroxide (H:20;). This will be followed by stripper, MEE & ATFD. MEE condensate
will be led to ETP, The latter stream will subjected to ETP comprising of primary, secondary
and tertiary treatment. Domestic effluent will be led directly into acration tank of ETP. ETP of
40 CMD shall be provided; thus the present augmentation should invelve upgradation of ETP
from 15 CMD to 40 CMD, Installation of 5 CMD stripper, MEE and ATFD will also be
required. In this context 11.§ CMD ETP effluent should be recycled in cooling tower and
flushing.

5. The emission from 1660 kg/hr boiler and 4 kcal/ hr thermopack (FO based) shall be led to stack
of height 30m. Process emissions shall be subjected to alkali/acid scrubber followed by stack
of height 6m above the roof level. An outlet TPM level of < 100 mg/Nm? should be achieved.

6. There should be 90-95% recovery of solvents. 30 % of recovered solvent may be sold to
authorized vendors, and the rest should be reused. Hazardous waste shall be sent to the

CHWTSDF, Mahape, Chloro compounds should not be sent to hazard management facility but

should be mineralized locally and disposed of in safe manner.

After considering all aspects of Environmental Impact the Committee decided to recommend the

project for EC subject to the observations above {1-6).

f"@%'}iﬁ;ﬁ_(ﬂ ?%

Page 58 0of 93
Member Secretary Chairman




135" Meeting of State Level Expert Appraisal Committee - | held on 21 22™ & 23" September, 2016

Annexure 17,1

P
td s
v Amhee
g1,
#0 —
4 LY e
- ** i
§.= . .'.- 4 = e
" Do
[ 4 - -
& £S5 - Moy ) eew DL,
e -
= . .
g LI
]
:f WAV MA TR AL .
K] o e
3 3 AN A EURING i
¥ FLANT g
i § =
§ e . “ 5 .
_,B [ TR— ? " -
i i
it 8
i i
i - D- X Mwa;ﬁ:sm .-
§ 0. 1 AREA STATEMINT
- " i w0 | A wem rowe, | pmomomars [ 22
H.W_STORAGE . - D : 2 s ot in =y s 5
AREA " P o - 2 oo componce wen] min | woe Joma i
oD ~ wd] 5 3 T
TREATMENT © . - - ‘ ; T [ carem e ) [
{PACPOSED) - £ e e
N [~
. - ‘ srg [-wf opya -
: - : - lr_r<‘-‘-\-r¥}|a\1'<z,-"‘-b_'-]
- - ; - rt-_'-n?k'.‘:m .
¥ =1 o g - J
i S =
5 e el e . ﬁ g .‘mu,-r."_...r =0 e Lrg
o 0§ ) B
U sEREnnn SN
GATET =g GATEA s iz 1 0 e
BLOCK PLAN
MODEPRO INDIA PVT.LTD.
D-16/2, TTC INDUSTRIAL AREA, TURBHE MIDC, NAVI MUMBAL, DIST-THANE
Item no. 18 M/s. Harmoeny Organics Pvt. Ltd. (ToR)

At plot no. D-5, MIDC Kurkumbh, Taluka- Daund, Pune.

The PP made a detailed presentation for ToR pertaining to the expansion of their Synthetic Organic
Manufacturing of aromatics and perfumery from 504 MT/M to 1480 MT/M. The project was considered

under category 5(f)-B1 of the schedule of the EIA Notification 2006.

After detailed discussion the Committee made the following observations:

The project shall be run as a Zero Liquid Discharge System. The E1A report may outline water
balance both for wet and dry seasons. EIA report shall explain why water requirement has
increased by 10 times when production is increased only by 3 times. There appears to be under
estimation of water consumed/ generated in the process, and effluents generated. The current

situation is not analyzed realistically, such lacunae should be avoided in the EIA Report.

R
RAtel 1‘3 fn Page 59 of 93
Member Secretary

Chairfifan



135%Meeting of State Level Expert Appraisal Committee - | held on 21 22" & 23™ September, 2016

2. Treatability studies should form the basis for effluent management and designing of ETP.
Detailed material balance will also be considered for ETP design.

3. The PP shall recover not less than 95% solvents. Recovered solvents shall be reused and
unrecovered will be sold to authorized vendors only, whose details may be given.

4. Hazardous wastes like Sodium Chloride and Sodium Sulphate is proposed to be sent to the
CHWTSDF, Rajangaon [this quantum may be given.] The Committee desires that Sodium
Chloride should be sent to tannery industries as raw material.

5. The ToR shall be in accordance with the provisions contained in the Model ToR prescribed by
MOEF&CC in April, 2015.

The Committee decided to approve ToR subject to the above observations (1-5).

Item no. 19 M/s. Harman Finochem Limited

Proposed production of APIs and Bulk drugs of capacity 157.93 MTMONTH at__
plot no-N-24, Additional Patalganga MIDC, Panvel, Raigad. : :

The brief information of the project as submitted by the PP is as follows:

Name of the Harman Finochem Limited

Project

Naine, address, Mr. Bhupinder Singh Manhas

e-mail & 107-A, VINAY BHAVYA COMPLEX, 159 A, C.S.T.RC KALINA, SANTACRUZ (E), MUMBAI 400
contact number 098 (MS) INDIA.

of Proponent E-mail: bsm:@ harmanfinochem.com

snehachavan@@harmanfinochem.com
Contact No.{ +91 22) 6733 0214 /67330100/ 2652 8080

Name, sd engineering services pvt. itd.,
of Consultant

Accreditation of | Yes
consultant
(NABET
Accreditation)

New Project / New Project
Expansion

in existing
project/
Modernization/
Diversification
in exiting
Project

If expansion/ NA
Diversification,
whether
environmental
clearance

has been
obtained for
existing project
(If yes,

(o
4y 3’%‘;}4—1 g Page 60 of 93
Member Secretary Chairman



7 35'hMeeiing of State Level Expert Appraisal Commilttee - | held on 21™. 22 & 23™ September, 2016

enclose a copy
with
compliance table

T | Activity 5 {f), as per the provision of “EFA Notification No. S. Q. 1533 (E)”
schedule in the Dated 14.09.2006 amended on Deeember, 2009,
-1 A Notification
8 | Area Details « Total plot arca (sqm.): 20.066
Plant utility, storage area {sq m); 6000
Parking arca (sqm.} 2400
Green Belt- {sgm): 6300
MEE, ETP and R.O. Arca(sqmy): 400
Tank farm area (sqm}):430
Road Area( sqm): 3400
Open space(sqm}: 1136
9 | Name of the Additional Industrial Area MEDC Patalganga, Tal. Panvel. Dist. Raigad (MS).
Notified
Industrial arca /
MIDC
Arca
19 | TOR given by Yes (122" Meeting of SEAC- 1 on 24%, 25t & 26 February 2016)
SEAC? (If yes
then specify the
meeting)
11 | Estimated Capital Cost of Project : Rs.6932.24 Lacs.
capital cost of
the Projeet
{including cost
for land,
building, plant
and machinery
separately)
12 | Location details | Plot No. N-24, Additional Industrial Area, MIDC Patalganaga, Tal. Panvel, Dist.: Raigad (MS)
of
the project :
13 | Distance from The distance from Kamala Bird Sanctuary (Eco-sensitive area) to the project area is 3km in West North
Protected West direction.
Areas/
Critically
Polluted arcas /
Eco-sensitive
areas / inter-
State boundaries
[4 | Production
details
Proposed
Existing activity Total
Namf: of Products (T'Month) {new) {T/month)
: - {TMonth) o
Allopurinol Nil 10.00 10.00
Bisoprolol Hemifumerate Nil 2400 24.00
Chlorpheniramine Maleate Nil 15.00 15.00
Divalproex Sodium Nil 15.00 15.00
Fenofibratc Nil 10.00 10.00
Ketamine Hydrochloride Nil 0.83 .83
Lidocaine Base Nil 10.00 10.00
Lidocaine Hydrochloride Nit 12.00 12.00
Methyleobalamin Nil 0.10 0.10
Phenytoin Nii 10.00 10.00
Phenytoin Sodium Nil 15.00 15.00
Propofol Nil 8.00 8.00
Salbutamol Sulphate Nil 5.00 5.00
Sitagliptin Phosphate Anhydrous Nil 2.00 2.00
Sitagliptin Phosphate Monohydrate [ Nil 2.00 2.00
Valproic Acid Nil 7.00 7.00
;% c
el Page 61 of 93
Member Secretary Chai




135" Meeting of State Level Expert Appraisal Committee - 1 held on 21%, 22™ & 23" September, 2016

Valsartan Nil 12.00 12.00
Total 157.93 157.93
15 | Rain Water » Level of the Ground water table:
Harvesting + Size and no of RWH tank(s) and Quantity: 100 cum {1 Tank)
(RWH) » Location of the RWH tank(s) : Under Ground
» Size, nos of recharge pits and Quantity: Nil
Budgetary allocation :
Capital Cost: Rs. 10 lacs
O&M Cost: Rs. 10000 /Year
16 | Total Water Total water requirement:
Requirement « Fresh water (CMD): & Source ;: 470M3/day source-MIDC
* Recycled water (CMI}): 205
Use of the water: Existing Proposed Total
Domestic (CMD) -- 20 20
Ind. Cooling ({CMD): 95 95
Boiler feed (CMDY): -- 120 120
Industrial processing and Floor -- 220 220
washings (CMD):
Gardening (CMD) --- 15 15
Total 470 470
17 | Storm water » Natural water drainage pattern: though MIDC drain
drainage = Quantity of storm water: -421 m*/day [Peak Flow]
* Size of SWD: - 1.5 m? Hume pipe *150m
18 | Scwage » Amount of sewage generation (CMD}) -18 cum/day
generation and « Proposed treatment for the sewage: SBR based STP
Treatment * Capacity of the STP (CMD) (If applicable): - 25m?
19 | Effluent
characteristic Sr. | Parameters Inlet effluent Outlet Effluent
No. | (pll, BOD, Characteristic effluent discharge
COD, heavy Characteristic standards
metal, etc) (CPCB MPCB)
1 pH 410 10 708 5.5-9.0
2 BOD mg/lit 800 1o 1000 <75 100 mg/1
3 COD mg/lit 2000 o 2800 < 150 250 mg/]
4 TSS mg/lit 200 1o 300 <75 100 mg/l
20 | ETP details Amount of effluent generation (CMD): Industrial 205 CMD + Domestic 18 CMD
« Capacity of the ETP (CMD}) : 250
» Amount of treated effluent recycled (CMD):205
» Membership of the CETP (If require): Available
21 | Noteon ETP For Low COD Low TDS Stream
technology Primary Treatment consisting of screen chamber, oil and grease trap neutralization tank, primary
to be used settling tank with chemical oxidation.
2 stage biological treatment consisting of aeration tank stage I and stage [T with secondary clarifiers.
Tertiary treatment consist of Pressure sand filter and activated carbon filter and reverse osmosis
For High TDS high COD Stream
Stripper, MEE & ATFD
22 | Disposal of the To CHWTSDF/ Cement Industries
ETP
sludge (1f
applicable)

M baf 24

Page 62 of 93

Member Secretary

Chairm




[ 35" Meeting of State Level Expert Appraisal Committee - 1 held on 217 22" & 23™ September_2016

Solid wasle Management
~on Hazardous Solid Waste

Type of Waste Qty/yr Mode of disposal
Boiler Ash 2.00 1/day Send to CHWTSDF / Cement industry
Hazardous Solid Waste: List of Hazardous waste
Category no. | Category Qty. Kg/Day Disposal
5.1/5.2 Spent Oil/waste & process residue 25 Kgs/ Day Authorized reeyeler/ fEprocessor
containing oil /CHIWTSDF
20.2 Spent solvents As per generation | Sale to authorized reeyeler/ reproeessor
203 Distillation Residue 1500 Kgs/ Day Cement Industry/CHWTSDF
28.2 Spent Catalyst/Spent Carbon 1000 Kgs/ Day Cement Industry/CHWTSDF
333 Discarded Containers/Barrels/ Liners | 500 Nos./Month | Sale to authorized vendor
34.3 Sludge from  Waste  Water 300 Kgs/ Day Cement Industry/ CHWTSDF
TREATMET
34.3 Inorganie and MEE Sludge 3000 Kgs/ Day Cement industry/CHWTSDF
34.4 Oil & Grease skimming Residue 50 Kgs/ Day CHWTSDF
34.1 Flue gas cleaning residue, boiler soot 16 Kgs/ Day Cement Industry/CHWTSDF
Atmospheric SPM, SOz, Acidie Fumes. VOC, Ammonia etc.
Emissions
(Flue gas
characteristies
SPM., 802, NOx,
CO, ete.)
Stack emission
Details: Plant Stack Height Internal Emission Temp.
{ All the stacks Section No. from Diameter Rate Exhaust
attached to & units ground (Top)(mm) Gases
proeess units, level
Boilers, captive (m}
power plant, Boiler 5 1 No. 44 850 S0:-8.878g/s 181°C
D.G. Sets, TPH {Combine PM0.7.22g/s
Incinerator both (2 No.) for boiler PM2:.2.889 g/s
for cxisting and 1&2)
proposed D.G set, 1 33 300 S021.167 gfs 146°C
activity). Please 1500
indicate the KVA
specific seetion Process 3 25 each 300 - -
to which the stack/
stack is attached. Scrubber
e.g.; Progess
seetion. D.G.
Set. Boiler,
Power Plant,
incincrator ete.
Emission rate
(kg/hr.) for each
pollutant (SPM,
SOz, NOx
ete. should be
specified

%Y
‘o H)ﬂ (Ch
' Page 63 of 93
Member Secretary Chairmal




135" Meeting of State Level Expert Appraisal Committee - I held on 21" 22" & 23" September, 2016

Details of Fuel Sr. | Fuel Daily Consumption Calorific % %
10 be used: No (TPI/KLD) value Ash Sulphur
(Keals
— 7kg)
Existing Proposed
) Furnace il | -- 316 kgs/hr, 10500 <{).5 4.5%
2 Coal - 650 5200 10 0.6%
OR kgs/hr.
OR
Briquette 800 kgs/hr 4200 5 Nitl
3 HSD - 300%thr 10700 <0.5 0.7% |

« Source of fuel: Local Vendor
* Mode of transportation of fuel to site: By Road

Encrgy Power supply:

» Proposcd power requirement: 700 KW

DG sets:

+ Number and capacity DG sets to be used (proposed)
Proposed :1 No. x 1500 KVA

Green Belt » Green belt area (Sq. m.): 6300 Sq. m

Development +» Number and species of trees to be planted: 110 Nos.

» Numpber, size, age and specics of trees to be cut, trees to be transplanted: None
Refer Annexure V for list of trees

Details of
Pollution Sr. Existing pollution Proposed to be
Control No. Control system Installed
Systems: I Air - Two Stage Scrubber /stack of
sufficient height for process.
Cycelone Followed by bag filter
for boiler & stack of 44m height.
2 Water - Stripper. MEE, ATFD, ETP, RO
& S1P
3 Noise - Acoustic enclosure & Vibration
Pads
4 Selid & -- Disposal to CHWTSDE/
Hazardous Cement Industry/sale
Waste
Environmental « Capital cost (With break up): 1013 Lacs
Management + (3&M cost (With break up): 1201 Lacs
plan Sr. Particular Recurring Cost Capital
Budgetary No. per annum Cost
Allocation {Lacs) (1.aes)
I Air Pollution Control 580 485.00

(boiler (2 nos. 110 +
scrubber 5 nos.- 125)
DG- 140

2 Water Pollution Control 540 475.00(MEE +ATFD+
STRIPPER 200) (150
ETP +RO 125)

3 Noise Pollution Control I 10.00 (ACOUSTIC
ENCLOSURES + ANTI
VIBRATION PADS)

4 Environment Monitoring 2 10.00
and Management

(} }){)2 (t;f/l ( ":?
Page 64 01 93

Member Secretary Chairm



135" Meeting of State Level Expert Appraisal Committee - 1 held on 217, 22 & 23 September, 2016

5 Occupational Health and 3.5 8.00
Others {Medical check up 2.0)
{(FIRST AID ROOM

4.00) (Medieal staff and
first aid facility
consumables 2.0)

6 Green Belt 5 10
7 Solid waste management 70 15 (Ffaz. & non haz.
Waste storage
8 Total 1201.50 1013
E1A Submitted Yes
(If yes
then submit the
salient
features)

Storage of chemicals (inflammable/explosive/hazardous/toxic substances)

For the storage of chemicals HDPE Drums, MS Drums. Tanks, Warchouse and Teflon coated MS drums shall be used.

Safety feature
e Flame-proof light fittings will be provided.

Niirogen blanketing will be provided.

Work permit system will be followed.

All tanks will be provided with Lightening arrestor

Fire fighting equipment will be provided as PPE used at the time of matcrial handling,

Earthling-bonding will be provided for static charge.

Drum handling trolley will be used for drum handling.

Identifieation Labels and symbols will be provided on drums.

NFPA labcls will be provided on tank farm.

Dyke wall will be provided for above ground storage tank,

Level gauge will be provided.

Double drain vabve will be provided.

Tanker unloading procedure, spark arrester on the silencer and earthling facility will be provided.

PPE"s will be provided.

Clear distance between each tank will be minimum of half the tank diamcter.

Dyke wall witl be provided to the tanks. Double valve will be provided for dispensing of material.

Drainage arrangement inside the dyke will be designed for collection of fcakage and recycle to the tanks or manually

collecting in drums.

e The tank farm layout and tank farm location will follow the rules of Petroleum Act 2003.

¢ All the necessary statutory licenses and approvals needed for the Class A flammable hquids will be obtained.

e Stainless steel pump with mechanical seal will be provided to the tank for transfer of solvents. Dedicate transfer
line from storage tank to the day tank are provided to the pump with pressure gauze.

o The tanks will be provided with flame arrcstor and breathing valve and vent condenser wherever necessary.

e Automatic sprinkler system will be installed on each tank for cooling the tanks extemally and eliminate the